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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
emperaure () Valge
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0023
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0004
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0002
Note:
1. Normal Voltage =4.0 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.55 5.74 6.38 PASS
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26dB Bandwidth

Mode \ LTE Band 71 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.01 5.10 9.97 9.89 14.57 14.45 18.78 18.74
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SPORTON LAB.

FCC RF Test Report Report No. : FG420801C

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.08 dBm) ™M1[1] 14.15 dBm)
681.62900 MHZ 678.76200 MHZ,
20 b 20
el 26.00 dB)| it ndB 26.00 dB|
104 e Y T el wod VR T 5.005000000 MHz 104 N -.,»\r-fu\rhﬁ.‘-p—auy'\,w—-,,/‘m 5.095000000 MHz|
." Q factor 136.2 ] Q factor 1 133.2]
o d J 0 di I
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a0 — a1 LY v -30 = -
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Worec e ol 0 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 681.628 MHz 15.08 dam nd8 down 5,005 MHz ML 67E.752 MHZ 14,15 dam nd8 down 5,005 WAz
T1 1 678.032 MHz -11.19 dam nd8 26.00 dB T1 L 676.012 MHz -11.94 dam nd8 26.00 dB
T2 1 683.037 MHz -11.05 d8m Q factor 136.2 T2 1 6B3.107 MHz -11.67 d8m Q factor 133.2
L I 4 - [S JL 4
trum s ectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.76 dBm) ™M1[1] 16.17 dBm)
678.8820 MHz . 681.1190 MHz
20 20 -
] L. RN 26.00 dB ¥ nds 26.00 dB
- / VR T 9.970000000 MHZ o ) R e’ et d el AL A Ty 9.890000000 MH]
[ Q factor 68.1 [ Q factor \ 68.9)
/ { \
od 0 d
-1 d L 10 di
\
20 d AT 20 di
—_ S, . AV AN
a0 oy s o . ar
Fo— i
b W v
-40 df \/ -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 678.882 MHz 16.76 dam nd8 down 9.97 MHz ML L 5B1.119 MHz 16.17 dam nd8 down 9,89 WHZ
T1 1 675.505 MHz -9.61 dBm nd8 26.00 B T1 L 675.465 MHz -9.66 dBm nd8 26.00 dB
T2 1 685.575 MHz -9.40 dBm Q factor 68B.1 T2 1 6BS.355 MHz -9.96 dBm Q factor 68.9
L ] J ) \ JU J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG420801C

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum s trum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.62 dBm) ™M1[1] 14.08 dBm)
684.4260 MHz 677.4130 MHz
= 26.00 dB @ 3 nd 26.00 dB
0u P T N AP e \ 14565000000 MHz 04 . A h o [ B o 14.446000000 MHz
i | V7.0 I q facs | 46.9)
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-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 584,435 MHz 14.62 dam nd8 down 14.565 MHz ML L 577413 MHz 14.88 dam nd8 down 14,446 MHZ
T1 1 673.007 MHz -11.29 dam nd8 26.00 dB T1 L £73.367 MHz -10.90 dBm nd8 26.00 dB
T2 1 687.573 MHz -12.47 dam qQ factor 47.0 T2 1 587.6813 MHz -11.32 dam qQ factor 46.9
L I 4 - [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

2ctrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.36 dBm) ™M1[1] 14.49 dBm)
684.0960 MHZ 682.8580 MHz
20 20
ndf 26.00 dB)| ¥ nde 26.00 dB|
. DR N B g P 18.781000000 MHz " b B D A 18.741000000 MHz
W } i Q factor ¥ 36.5) 0 J. ok Ofactor’ WV 36.4)
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50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 584,895 MHz 14.36 dam nd8 down 18.781 MHz ML L 5B2.B5E MHz 14,49 dBm nd8 down 18,741 MHz
T1 1 671.108 MHz -11.31 dam nd8 26.00 dB T1 L 671.189 MHz -12.20 dbm nd8 26,00 d8
T2 1 689.891 MHz -11.90 d8m Q factor 36.5 T2 1 6B89.931 MHz -12.07 dém Q factor 36.4
L I 4 - [S JL -
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Occupied Bandwidth

Mode \ LTE Band 71 : 99%O0OBW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.49 9.01 8.95 13.40 13.40 17.86 17.86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG420801C

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.67 dBm) ™M1[1] 14.61 dBm)
- 681.00900 MHz - i 682.41800 MHZ,
- Occ B . 4.485514486 MHz 4.485514486 MHZ
w0 :/\ A v ¢ 104 G N PP P e
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60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581.008 MHz 15.67 dam ML 582,418 MHz 14.51 dam
T1 1 678.26224 MHz 10.24 dBm Oce Bw 4,485514456 MHz T1 L 678.26224 MHz 9.61 dBm Oce Bw 4.485514486 MHz
T2 1 682.74775 MHz 10.22 dom T2 1 682.74775 MHz 8.21 dom
L I 4 [S JL -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum s trum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.11 dBm) ™M1[1] 15.78 dBm)
0 M1 680.2200 MHZ - 679.4610 MHz
A Ao £.010989011 MHz Y- OccBw §.951048951 MHz
R VA B e e T S m ]
10d 104d
| i / \
|
od { 0 d
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N, ., /
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o oy
-30 —= ] 30 dinc o —
PN P Vot Vet
-40 ds s -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.22 MHz 17.11 dem ML 670,461 MHz 15.78 dem
TL 1 676.0245 MHz 10.46 dBm Oce Bw 9.010985011 MHz T1 L 676.0245 MHz .84 dBm Oce Bw 5.951048951 MHz
T2 1 685.0355 MHz 10.31 dBm T2 1 584.9755 MHz 8.7 dam
L ] J \ JU J ) wo
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LTE Band 71

Middle Channel / 15MHz / QPSK

trum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.70 dBm) ™M1[1] 14.99 dBm)
0 686.0740 MHz - 684.5460 MHz
13396605397 MHz ) 13396603597 MHz
4 m N £ | P — ~
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10 d . ‘\ -10 di -
{ \ P [ Y
20 d / : 20 )
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- = - w [
LAV R IO g I
40 df S 40 d
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 585.074 MHz 14,70 dam ML L 5B4.545 MHZ 14,39 dam
TL 1 573.8167 MHz 9.34 dBm Oce Bw 13.396603397 MHz T1 L £73.6167 MHz 9.79 dBm Oce Bw 13.396603397 MHz
T2 1 687.2133 MHz 9.72 dam T2 1 587.2133 MHz 10.00 dam
L 4 4 - [S JL 4 -
zctrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.68 dBm) ™M1[1] 13.91 dBm)
0 676.3440 MHz - 684.8160 MHz
) ™ Occ B 17.862137862 MHz ok B 17.862137862 MHz
o M ki A L i » 104 2P et
i v i il o \
y . y ;
/ | \
-10 df - - 10 di -
/ \ / \
20 d k 20 d 7 Y
A W, eatad Ba ,
a0 = S -30 — s
. £ | P i y ’w,'"\/ - R N
a0 am- e /a0 d -
50 d -50 di
&nd 60 d
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 676.344 MHz 13.68 dam ML L 584 B16 MHZ 13.31 dem
TL 1 671.5889 MHz 8.94 dBm Oce Bw 17.882137862 MHz T1 L 671.5689 MHz 9.39 dBm Oce Bw 17.882137862 MHZ
T2 1 589,451 MHz 9.57 dam T2 1 5B9.451 MHZ 8.66 dam
L I 4 - [S JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG420801C

Conducted Band Edge

LTE Band 71/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

: 7.MAR.2024 07:3

Spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS X 20 dhine L s
]
10 dém ‘ 10 dBm ]‘
0ds \\ 0 dem ’
-10 d8m i -10 dBm 1
SPURIOUS_LINE_ABS H \1 |
20 dem I \ 20 dim (
-30 dBm F b -30 dem W
40 dam / % 4§ der ﬁwﬁ
ity | i
-50 dem = T Sw —
| T T AN
=61 e -60 dem:
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -32.27 dém -19.27 d& 693.000 MHz 698.000 MHz 100.000 kHz 69763287 MHZ 20.68 dBm -9.32 db
562.900 MH2 | 663,000 MHz £0.000 kHz 062,59585 MHz -2L.60 dém -8.80d8 698.000 MHz | 698,100 MHz 50.000 kHz 598,00065 MHz -19.85 cbm -6.85 dB
563.000 MHz £68.000 MHz 100.000 kHz £63.35215 MHz 20.89 dBm -9.11 dB £98.100 MHz 703.000 MHz 100.000 kHz £98.10544 MHz -31.82 dBm -18.82 dB
S
Il ) e - | 1 e
Pater JLMARLZDEG DL Date: 7.MAR.2024 07:28:06
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS ABS 20 dkine s
10 dem 10 dém
”
i e |/ .
0de ! E
|
-10 dBm [0 cem ‘
SPURIOUS_LINE_ABS ‘ \ IL
20 dem .‘J 20 dBm \L
-30 dBm i -30 dem |
-40 dem = -40 dBm
I——r“ It
-50 dBm — -50 dBm —
_7‘___,.4-‘_— [
-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -29.06 dém -16.06 d& 693.000 MHz 698.000 MHz 100.000 kHz 59382667 MHZ 6.68 dBm -23.12 dB
562.900 MH2 | 663,000 MHz £0.000 kHz 062,58067 MHz -27.18 dém -l4.18.d8 698.000 MHz | 698,100 MHz 50.000 kHz 598,02393 MHz -25.27 cBm -12.27 dB
563.000 MHz 668.000 MHz 100.000 kHz 666,95355 MHz 7.21 dBm ~22.69 d& 598.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -28.33 dbm -15.33 dB
T
Il 1 1 i
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Report No. : FG420801C

LTE Band 71/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ’\ 20 ghine A S
10 dém \ 10 dBm {‘
0 dby H \ 0 dem J \
-10 d8m . -10 dBm |
SPURIOUS_LINE_ABS { \ J ‘1
-20 dem I ‘u -20 dBm I .i
30 dem A -30 dem | .k
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50 dem i M’,M fi | {50l dem—— oy ¥ N Y
PPN W o Wi ‘WM,LJL o ! \M.Mm,.ﬁ_‘f
B P

-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -32.03 d&m -19.63 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.64286 MHz 19.64 dBm -10.36 d8

662.900 MHz £63.000 MHz 50.000 kHz 562.99835 MHz -21.84 dBm -8.84 dB 508,000 MH= 695,100 MHz 50.000 kHz £93,00045 MHz -21.19 dBm -5.10 dp

£63.000 MHz 668.000 MHz 100.000 kHz 663.34216 MHz 20.06 dBm -9.94 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -32.79 dbm -19.79 dB

S
T
i e N [1 e

7.MAR.2024  07:

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
rw_\w_,_._._,wm‘ L
ode \
-10 dBm
SPURIOUS_LINE_ABS ‘ ‘
20 dem f \-
-30 dBm | ‘\
40 dBm 40 dBm
- l/_v,/.,_-«-' P ]
-50 dBm p— -50 dBm ——
e —-_‘_~““—ﬁ-—_
-6U dem -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
552.000 MRz | 662,900 MHZ 100,000 kHz 662,80456 MHz ~30.60 dBm -17.60 05 693,000 Mz | 636,000 Mz 100,000 Kiz 505 69481 Mz 522 B 25,75 B
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59845 MHz ~27.38 dbm -14.38 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00944 MHz -26.75 dBm -13.75 dB
563.000 MHz £68.000 MHz 100.000 kHz 666.79371 MHz £.55 dBm -23.35 d £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -29.58 dbm -16.58 dB
T
I 1 P
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Date:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AX2URN932N

Page Number 1 A55 of A145
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FCC RF Test Report

Report No. : FG420801C

LTE Band 71/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 ghine S
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purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -34.52 dBm -21.52 dg 693.000 MHz 698.000 MHz 100.000 kHz 697.69281 MHz 18.89 dBm -11.11 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99525 MHz -23.83 dBm -10.83 dB 698,000 MHz 695,100 MHz 50,000 kHz 508,00554 MHz -23.19 dBm -10.19 de
£63.000 MHz 668.000 MHz 100.000 kHz 66334715 MHz 19.22 dém -10.78 d& 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.47 dbm -21.47 db
S
T
il A il 1 [ ]

7.MAR.2024  07:
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm
B Mt oo B Aottt
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-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz | |[I'Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
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LTE Band 71/ 20MHz / 64QAM
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LTE Band 71/ 10MHz
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LTE Band 71/ 15MHz
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LTE Band 71/ 20MHz
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709,000 MHz 1.000 GHz 100.000 kHz 943.09473 MHz -64,95 dBm -51,95 dB 709,000 MHz 1,000 GHz 100.000 kHz 916.23021 MHz -65.06 dBm -52.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -39.85 dbm -26.85 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.34366 GHz -40.85 dBm -27.85 db
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1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -42.04 dbm -29.04 dB
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Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0001
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0004
PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0005

Note:
1. Normal Voltage = 4.0 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen) Page Number : A70 of A145
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AX2URN932N



s=amranas. FCC RF Test Report Report No. : FG420801C

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.70 591 6.58 PASS
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LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
T B
o B
0. = 0. S
B : R
S - Beoioms
0.0 '.\‘ 0.0 8
Y N
\ 4
i
1€ ] 1€ 3
1
| ‘
1€ i E: \
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 23.89 dem 28,77 dbm 4.88 da 2.43 0B +.26 0B .70 0B +.81 08 Trace 1 [ 22,91 dem 29,10 dbm 5.20 d8 3.01d8 5.04 d8 5.91d8 5.12 08
— _— — —
[ L il W e

Middle Channel / Full RB

Spectrum =
RefLevel 30.00 dém  Offset 15,00 d&
e At 308 AQT 2ms ® RBW 20 MHz
TRGIFR
i.lBa View
i
0.1 S
T
M - -
<N
0.01
Y
E-0 v
5
X
E-O: 1
|
\
E-0 i
GF 2.593 GHz Mean Pwr + 20.00 dB
y Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 21,84 dBm 29.16 dBm 7.33 d8 3.25 d8 5.30 d8 6.58 dB 7.07 d8
——
BREREEE N
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26dB Bandwidth

Mode \ LTE Band 41 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.97 4.85 9.81 9.59 14.12 15.02 19.42 18.90
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SPORTON LAB.

FCC RF Test Report Report No. : FG420801C

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.24 dBm) ™M1[1] 16.79 dBm)
a1 2.59146200 GHz ol 2.59105200 GHz,
20 20
S T S ndg, 26.00 dB - - ngB 26.00 dB
0u T D iiad it s 4.965000000 MHZ 04 AN AR A AR S 4.845000000 MHz
T Q factor 521.9 FF Q factor 534.8
od 0 d I
-10 -10d ;’
/
20 d -
e Ay M -
L N AWAI . LY d ey
e VT W AVl \ v e Wl oy
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591462 GHz 17.24 dBm nd@ down 4.965 MHz M1 2.591052 GHz 16.79 dBm nd@ down 4,845 MHZ
TL 1 2,590512 GHz -6.63 dBm nd8 26.00 dB TL L 2.550822 GHz -6.98 dBm n 26.00 dB
T2 1 2,595478 GHz -8.71 dBm Q factor 521.9 T2 1 2.595468 GHz -9.21 dBm Q factor 534.8
L U J wa L J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.85 dBm 18.95 dBm)|
2.5951580 GHz 2.5949380 GHZ]
20 20
RS 26.00 dB e e 26.00 dB
w0 9.810000000 MHz| 0d Y T Bw N 9.590000000 MHz
Q factor 264.5) Q factor 270.6
o d 0 di i
-10 de 7 -10 d T l.
/ / \
204 —f 20 d A 0
R L N [P i e
a0 ‘ -30
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.595158 GHz 18.85 dam nd8 down 9.81 MHz ML 2.504938 GHz 18.95 dam nd8 down 9,50 WHz
T 1 2586025 GHz -7.21 dBm nd8 26.00 dB TL L 2,588205 GHz -6.00 dBm nd8 26,00 d8
T2 1 2,597835 GHz -7.38 dBm Q factor 264.5 T2 1 2.597795 GHz -7.05 dBm Q factor 270.6
L U J wa L J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.05 dBm) ™M1[1] 17.24 dBm)
1 2.5888340 GHZ| 1 2.5905120 GHz
20 20
~ L T P, 26.00 dB - i x ndg, 26.00 dB
w0 S - il Gt ~“\ 14.116000000 MHz 04 LYl Lfing M ABR 0 15.015000000 MHz
T l 183.4 i Q factor 172.5
a _[— ¥
-1 d . ‘[
4 [
20d 7 N =
I, W il L A Y P
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588834 GHz 17.05 dBm nd@ down 14.116 MH2 M1 2.590512 GHz 17.24 dBm nd@ down 15.015 MHZ
TL 1 2,585927 GHz -8.90 dBm nd8 26.00 dB TL L 2.585448 GHz -6.49 dBm 26,00 d8
T2 1 2,600043 GHz -7.27 dBm Q factor 183.4 T2 1 2.600463 GHz -8.64 dBm 172.8
L U J wa L J L]
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trum i ctrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.04 dBm) ™M1[1] 15.07 dBm)
1 2.5985540 GHz 2.6007920 GHZ]
20 d8 20 d8
o P nds X 26.00 dB " ndB 26.00 dB
g F i i i \,.y B ey 19.421000000 MHz 0d Pt VL AR A 18.901000000 MHz
x T Q factor | 133.8 1 H Q factor V. 137.6)
|
0 dBm: : " 0 dam
Ty Y2 !
d |5 .
-10 d8m v -10 dém: }
/ \ |
20 dBm ot — 20 dem
NN, P L WA N .
Y. EEWWY, NN e o Sl rnd
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.598554 GHz 17.04 dBm nd8 down 19,421 MHz ML 2.500792 GHz 15.87 dam nd8 down 18,901 MHz
T1 1 2,58333 GHz -8.96 dBm nd8 26.00 dB T1 L 2,583669 GHz -6.98 dBm nd8 26,00 d8
T2 1 2,60275 GHz -8.80 dBm Q factor 133.8 T2 1 2.60259 GHz -10.28 dém Q factor 137.6
8 JL J e L JL 4 -
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Occupied Bandwidth

Mode \ LTE Band 41 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.55 4.49 9.01 9.13 13.49 13.40 17.90 17.86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG420801C

LTE Band 41

[= (=
v v
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.36 dBm) ™M1[1] 17.02 dBm)
9000 GHz 1 2.59370900 GHz
= T o A 54545 MHzZ @ - - 7 Qe 514486 MHZ
A e A P A= U s Vi,
10d /, 104 i‘
\ \
o d 4 ‘\ 0 d v
/ \ / \
“10d ! \ 0d / \
X / N
F e N\ 20 df 4 I‘
™y S 4 \
ik il a0 oy e |
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50339 GHz 18.36 dam ML L 2.503709 GHz 17.02 dam
T1 1 2,5907622 GHz 11.37 dBm Oce Bw 4.545454545 MHz T1 L 2.5907722 GHz 10.16 dBm Oce Bw 4.485514486 MHz
T2 1 2,5953077 GHz 10.10 dam T2 1 2.5952577 GHz 10.23 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.62 dBm 17.42 dBm)|
= - . B
£ N S 1 11 MHz 18086913 2
10d . 104 {
0 0 / !
-10 df -10 d " l\
/ 4 \
204 — — S
W ] e R o
=0
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596137 GHz 18.62 dam ML 2.500183 GHz 17.42 dam
T1 1 2,5804645 GHz 13.59 dBm Oce Bw 9.010985011 MHz T1 L 2.5854246 GHz 13.32 dBm Oce Bw 9.130869131 MHz
T2 1 2.5974755 GHz 11.42 dam T2 1 2.5075554 GHz 12.51 dam
L I 4 - [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.78 dBm) ™M1[1 16.27 dBm)
- M 2.5964770 GHz - 2.5909920 GHZ]
(EY] Py QcBve. 13.486515487 MHz 13.996603397 MHz
Trd Ay Py S v -
10d ! v 104
e / | o :
[ | 1
10 df 7 T 10 d -
\
204 2 4 f A
ot T o= LN AP
P T Whean | - WAL e
X 7
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596477 GHz 16.78 dam ML 2.500992 GHz 16.27 dam
T1 1 2,5862268 GHz 13.27 dBm Oce Bw 13.486513487 MHz T1 L 25863167 GHz 11.57 dBm Oce Bw 13.396603397 MHz
T2 1 2.5997133 GHz 11.16 dam T2 1 2.5097133 GHz 10.06 dam
L I 4 [S JL 4 -
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